FORESTER - MODEL

KEY PART
NO. NO.

1 89066
2 23147
3 83086
4 83250
5 22048
6 83257
7 85388
8 68003
9 22076
10 67815
1 89233
12 89219
13 89224
14 83134
15 83236
16 83192
17 83172
18 85442
19 89221
20 89223
21 89222
22 83202
23 22424
24 21781
25 88047
26 83243
27 22083
28 22315
29 89189
30 40022
31 22313
32 88057
33 89155
34 23331
35 22316
36 83273
37 83244
" 68004
* 68005
* 85760
38 22299
39 22307

= NOT SHOWN

4300/4301/4303

DESCRIPTION

FIREBRICK

DAMPER, FLUE OUTLET
WASHER, LOCK 1/4

NUT, HEX 1/4-20

ARM, DAMPER ADJUSTMENT
FASTENER, PUSHNUT
NAMEPLATE, FORESTER
PLATE, HEARTH EXTENSION
PANEL, HEARTH EXTENS BOT
HEARTH EXTENS. GRILLE ‘ASSY
R/H HEARTH TRIM (BRASS)
HEARTH TRIM (BRASS)

L/H HEARTH TRIM (BRASS)
SCREW, MACH.-#10

SCREW, MACH. 1/4-20X3/4
NUT, CLIP-#10-24

SCREW, SHEET METAL
LABEL, HEARTH EXTENS.
L./H CAB/ )TOP TRIM (BRASS)
CABINET) TOP TRIM (BRASS)
R/H_CAB. TOP TRIM (BRASS)
SCREW MACH.#10

RETAINER, GLASS TOP
RETAINER, GLASS SIDE
GASKET, GLASS

NUT, LOCK

LATCH, DOOR

DOOR, R/H

HANDLE, DOOR

KNOB, DRAFT CONTROL
DOOR, L/H

GASKET, ROPE (1/2")36"LONG
GLASS (8"X1l0")

SLIDE, DRAFT

RETAINER, GLASS BOTTOM
WASHER, FLAT (#10)

NUT, (KEPS#10-24)F

COMPLETE L/H DOOR ASSY (4100
COMPLETE R/H DOOR ASSY(4100)

OWNER’S MANUAL(4300/01/03)
AIR MANIFOLD
SMOKE CURTAIN
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FORRESTER - M4300/4301/4303 BLOWER ASSEMBLY

KEY PART DESCRIPTION QTY
NO. NO.

* 83110 SQUARE NUT (10-24) 4
1 80146 THERMOSTAT 1
2 83297 HEX NUT, #8-32 2
3 80122 JUMPER WIRE 2
4 80120 VINYL TUBING 1
5 80115 MOTOR 1
6 80092 MALE CONNECTORS 2
7 22061 BOX, CONTROL 1
8 80094 CONNECTORS, FEMALE*¥*(2) 2
9 80119 WIRE, JUMPER 1
10 83220 SCREW, THREAD CUTTING 1
11 80006 NUT, WIRE 1
12 80232 CORD, POWER"SUPPLY 1
13 80118 WIRE, JUMPER 1
14 80151 WIRE, JUMPER 1
15 83240 WASHER, ) LOCK 1
16 22062 COVER, CONTROL BOX 1
17 80004 SWITCH, TOGGLE 1
18 80117 WIRE, JUMPER 1
19 80109 BUSHING, STRAIN RELIEF 1
20 80123 TIE, CABLE 2
21 83245 SCREW, SHEET METAL 2
22 83222 SCREW, SHEET METAL 2
23 85444 LABEL, BLOWER CONTROL 1
24 83235 SCREW, MACHINE 2
* 67822 BLOWER ASSEMBLY COMPLETE 1
* 67821 BLOWER HEARTH ASSY. COMP. 1
* NOT SHOWN IN DIAGRAM

* % INCLUDES TWO TERMINALS PER CONNECTORS



FORESTER - M4300/4301/4303 ACCESSORIES

KEY PART DESCRIPTION

NO. NO.

1 67921 FLUE ADAPTER ASSY. - 8"

2 43F LEG CONVERSION KIT

3 43P PEDESTAL CONVERSION KIT

4 68043 TRIM KIT ASSY.

5 42LR LOG RETAINER KIT

6 43BS FIRESCREEN

7 43DK DIRECT CONNECTION ADAPTER
8 43PCK POSITIVE CONNECTION KIT

FORRESTOR M4300 TO 4301/4303 CONVERSION

KEY PART DESCRIPTION

NO. NO.

1 83238 NUT HEX

2 83237 WASHER,, \LOCK

3 88054 GASKET, FLUE

4 67921 FLUE.ADAPTER ASSEMBLY
5 22205 SHEILD, FLUE ADAPTER
6 67920 FLUE TIE DOWN

7 67840 LEGS

8 83236 SCREWS

9 67924 BASE PEDESTAL

10 83236 SCREWS

11 89185 DRILL, TWIST
4300 TRIM

KEY PART DESCRIPTION

NO. NO.

1 88055 GASKET

2 22067 TRIM RH

3 22068 TRIM TOP

4 22066 TRIM LH

5 83236 SCREWS

6 88056 CEMENT, FURNANCE
7 89185 DRILL, TWIST
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